jOmo0o0goddoodd
N/=as a

Clawbot Build Instructions

o
Yo}
i
(o))
o
o
<
(o]
~
N




Parts List

All V5 Control System, gears, wheels,
wires, and structure are not to scale
All other parts listed are 1:1 scale

L7\

> 23X 228-2500-143

o 10X 276-2250-005

S
@

A @ 30x 8-32 Nut

’ ~ 276-1028-001

[:I] 30x 8-32x0.375in

276-4991-001

4x 8-32x0.51n
[J Locking

276-5007-001

[ ﬂ2x8—32x1 in

276-4996-001

( m

6x 8-32x 1.5 in Locking
276-6009-007

I 8x0.125in

1X 276-2250-007

2

==

6X 228-3943-086

h

2X 276-2232-029

g
g

BX 276-1209-001

» BX 276-6009-004

4

0

7X 276-6009-005

4x0.375in
276-5914-001

276-5912-001

3x05in
276-5915-001

2x0.875in
276-5918-001

:

15X 276-6009-003

276-6020-001

2

X

I 12T
276-6010-011

1x 12T Pinion
276-2250-008

1X 84T 276-3438-331

3X 228-2500-124

1X 228-2500-123

[l 2X 228-2500-122

3x 228-2500-120

(SISl (ST

1X 276-4810

1X 276-4811

1X 276-4831




1x 180 mm 276-4817-100

3x 300 mm 276-4860-020

1x 600 mm 276-4860-030 =

2X 276-6299-000 2X 276-6298-000 1x 900 mm 276-4861-010

0O 0dggooooodggogono
O 400 o0 4dodgogugogdJgogdodgd

0O 00000000 OO0OOOQg Do ]

2X 276-2232-028

0O 0dggoooodgggugouno
O 0 404dgggooooggg
(S I I A I e e O R O A O A

2X 276-6009-002

1} I I

o 0ggogogooooo0ogggouooooggoogono
O 0dgdgggugoooodgggugouoooodgg
e I I e I I A e 6 O B O A I

FrY ¥y Y

3X 276-6009-001

0O 000 0000000000000 00DO0O0O0O0O0OO0
0000000000000 0000O0O0O0O0O0O00
00 0000000000000 000O0O0O0O0OaOJdO

2X 276-2232-029

L




)
2Xx 0.375in

o———0.375in

2x 6009-005

)

(

i

2x 8-32 Nut

et
=
&
L

23

6009-005

,———0.375in

o

3
{

2x 0.375in

2x 6009-005

2x 8-32 Nut

[Ted
o
?
(o]
o
o
©

8-32 Nut




